

TEST REPORT

PRODUCT NAME : FRP grating

TYPE/MODEL : IFR

CUSTOMER : Nantong Sui Generis Composite Co.,Ltd.

TEST KIND : Sample Test



Suzhou American Standard Detection Technology Co., Ltd IQ Center



TEST REPORT

PRODUCT NAME	FRP grating				
TYPE/MODEL	IFR				
TEST KIND	Sample test	CHECK NUMBER	2016BRTC07286		
CUSTOMER	Nantong Sui Generis Composite Co.,Ltd.	UNIT ADDRESS	No. 876, Chenggang Road, Nantong, Jiangsu, China.		
MANUFACTURER	Nantong Sui Generis Composite Co.,Ltd.	SAMPLE DATE	2016.07.11		
RECEIPT	Post	TEL.	0513-85560011		
JUDGMENT BASIS	ASTM E84 《Standard test method for surface burning characteristics of building materials》				
TEST DATE	2016.07.11-2016.07.25				
CONCLUSION	Accord class A				
REPORT MAKER	吴伟	CHECK	徐斯	APPROVAL	



TEST RESULTS

NO.	TESTING ITEMS	SPECIFICATIONS	TEST RESULTS	JUDGE
1	Flammability test	The sample in combustion chamber is installed, a source of ignition for two gas burner, output energy 5.3MJ/min. In test pieces under, from the sample of 190mm, parallel to the end of the test room fire apart 305mm combustion, and record the relevant data in the process of test.	P	P
1.1	FSI	<25	17	P
1.2	Smoke density	<450	327	P
REMARKS		The sample were all tested under the required technical environmental condition.		
"P" represents pass;"F" represents failure;"N" represents not happen;"---" represents not content.				